
I ELEcTRIc TooL PARTS LIST I

HITACHI

IDISC GRINDER
Model G 23SB

LIST NO. O2B5

1993,4,2
(E5)

[-

l<Nl

----l

Fqq(
-, r@
€'ffi%\
I \:ä\ | l/7%.\
i 960<q@41 lll I
I  I  j -- \Y(52)),( I  I
i  I  I  (57 )  \ - (53 )A l  I\---K] I Nlru#R
W'/,,ffi

N
@@



PARTS G 23SB

ITEM
NO.

CODE NO. DESCRIPTION
NO.
I C E F REMARKS

1 A 971 - 303 TAPPING SCREW D5X4O 4

2 990- 845 GEAR COVER ASS'Y 1 INCLUD.74

3 946- 228 U _ N U T M 8 1

4 957 - 042 SUPER LOCK WASHER M8 1

5 990-  850 P IN ION 1

6 994 -  173 SEAL RING 1

7 620-  1  DD BALL BEARING 6201 DDUCMAV2S 1

I 990- 846 RUBBER RING 1

I 990- 864 FELT PACKTNG (A) 1

1 0 990- 843 SPRING 1

1 ' t 990- 862 INNER COVER 1
' t2 990- 842 LOCK PLATE 1

1 3 990- 844 PLATE HOLDER 1

1 4 993-  982 SEAL LOCK SCREW w/SP. WASHER) M4X6 2

1 5 940- 533 FEATHER KEY 3X3X1O 1

1 6 990-  860E ARMATURE22OV 1

1 7 990-  851 FAN GUIDE 1

1 8 984- 271 HEX. HD. TAPPING SCREW D5X75 2

1 9 956 - 764 SPECIAL WASHER 2

20 994 -  190 INTERNAL WIRE 1

20 961 - 4202 INTERNAL WIRE DO.75X27O 1 FOR SUI

2 1 990-  859L STATOR ASS'Y 22OV 1 INCLUD.22

22 937- 623 BRUSH TERMINAL 2

24 937-  981 Z SIDE HANDLE FOR Ml4 1

26 990-  849 GEAR 1

27 990- 853 BEARING COVER 1 TILL 12.198s

274 937-  035 BEARTNG COVER (B) 1 s lNcE 1 .1986

284 630-  2DD BALL BEARING 63O2DDUCMPS2S 1

29 980-  809 FEATHER KEY 4X4X8 1

30 990-  857 SPINDLE 1

3 1 990- 852 FELT PACKTNG (B) 1

32 990-  855 SEAL PACKING (B) 1

33 990- 854 PACKING GLAND 1 TILL 12.198s

334 993-  996 PACKING GLAND 1 s lNcE 1 .1986

344 994-  192 HEX. SOCKET HD. BOLT M/FLANGE) M5X16 4

35 994-  19 ' l SEAL LOCK SCREW M/SP. WASHER) M4X25 3 TILL 12.1985

3sA 992- 038 SEAL LOCK SCREW (WSP. WASHER) MsXlO 3 s lNcE 1 .1986

36 949 - 656 HEX, SOCKET HD. BOLT M8X2O (10 PCS.) 2

37 949- 457 SPRING WASHER M8 (10 PCS.) 2

38 937 -  91 ' t SET RING (A) 1

39 937 - 9122 WHEEL GUARD 1

40 937 - 907z: WHEEL WASHER (A) 1

4 1 937- 9092 WHEEL NUT M14X2 1

42 990-  848 GEAR ASS'Y 1 lNcLUD.5.26

43 944- 433 DUST SEAL 1

44 931 -  701 BEARING LOCK 1

45 600- ovv BALL BEARING oOOOVVCMPS2S 1

46 NAME PLATE 1

47 983 -  865 HITACHI LABEL 1

48 9 4 5 -  1 6 1 BRUSH CAP 2

49 999-  038 CARBON BRUSH (1 PAIR) 2

*: ALTERNATIVE PARTS
4 - 9 3



PARTS G 23SB

ITEM
NO.

CODE NO. DESCRIPTION
NO.
I G E F REMARKS

50 938-  241 BRUSH HOLDER 2

5 1 990-  858 HOUSING ASS'Y 1 lNcLUD.50.s2

52 961 -  681 HEX. SOCKET SET SCREW M4X5 2

53 990-  840 DUST SEAL 1

54 994-  1  20 BEARTNG COVER (A) 1

54 994-  1  21 BEARING COVER(B) 1 FOR FIN

55 982- 034 TAPPING SCREW (WWASHER) D4X12 3

56 981 - 373 TUBE (D) 5

57 981 -  007 SWITCH ADAPTER 1

58 938 - 3072 PILLAR TERMINAL I FOR FIN

59 994- 122 RESISTOR 1

60 959 -  140 CoNNECTOR soosl (10 PCS.) 1

6 1 959 -  141 CoNNECTOR 5ooe2 (10 PCS.) 1

62 930-  1  53 suPPoRT (B) 1

63 994 -  123 INTERNAL WIRE I

64 971 - 828 NOISE SUPPRESSOR 1

65 981 -  008 swrTcH (2P PTLLAR TYPE) WLOCK 1

66 981 - 005 HANDLE (A) 1

674 984 - 750 TAPPING SCREW WFLANGE) D4X16 2

68 960-  266 CORD CLIP 1

69 940- 778 CORD ARMOR D10.7 1

70 980- 3392 CORD 1 (coRD ARMOR Dl0.7)  lNCLUD.s6

70 960- 2792. CORD I (CORD ARMOR Dl0.7)  INCLUD.56 FOR SUI

7',| 985- 605 TAPPING SCREW (WMASHER) DsX25 4

72 981 - 006 HANDLE (B) 1

73 956-  636 TAPP]NG SCREW MMASHER) D4X25 4

74 673-  002 NEEDLE BEARING (HK1212) 1

*: ALTERNATIVE PARTS
4 - 9 3


